
N/S 4444 GRIDDLE QUAD (1300809) W/ BOLT 0

Ref# Part# Description Qty Reqd

1 1303148 BOTTOM 0
2 1303070 BACK 0
3 5000202 LEFT END WITH DOOR 0
4 1303116 RIGHT END 0
5 1303162 AIRTUBE 0
6 5000285 FRONT WITH DOORS 0
7 1303092 LOWER FIREBACK 0
8 1303100 LOWER BAFFLE 0
9 1303108 UPPER BAFFLE 0
10 1303078 UPPER FIREBACK 0
11 5000323 DAMPER WITH WELDED PIN 0
12 1303184 SMOKE SHELF 0
14 1303192 REAR EXIT INSERT 0
N/S 1303203 TOP EXIT INSERT 0
15 1303084 THERMOSTAT COVER 0
16 1303144 REAR EXIT TOP 0
N/S 1303135 TOP EXIT TOP 0
17 1303000 SIDE LOAD DOOR 0
18 1303170 SIDE ASH LIP 0
19 1303008 RIGHT DOOR 0
20 1303016 LEFT DOOR 0
21 1300797 GRIDDLE 0
22 1303225 LEG (ONE ONLY) 0
N/S 5000360 LEGS (SET OF 4) 0
23 1300671 SECONDARY AIR CONTROL COVER 0
24 1300809 GRIDDLE QUAD STRAIGHT 0
N/S 4444 GRIDDLE QUAD (1300809) W/ BOLT    0

25 1201010 10-24 X 1 1/2IN TRUSS HEAD PHILLIPS 0

26 1201338 1/4-20 X 1/2IN QUAD HEX HEAD 0
27 5005467 THERMOSTAT ASSEMBLY 0
28 1201846 TENSION SPRING FOR THERMOSTAT 0
29 1601555 THERMOSTAT FLAP PIN ONLY 0
30 5800 THERMOSTAT FLAP W/ EYELET 0
31 1200417 1/4-20 X 1/4IN SOCKET SET SCREW 0
32 1203290 3/8-16 LARGE PAWL JAM NUT 0
33 1201432 3/8-16 X 1IN HEX HEAD CAP SCREW 0

N/S 5807 LEG BOLT SET W/ WASHERS & HDLE 
HOLDER 0

33a 1600600 HANDLE HOLDER 0
34 1600546 DOOR PIN 0
35 1200436 STRIKER BOLT ONLY 0
36 1200830 1/4-20 X 1 3/4IN PHILLIPS FLAT HEAD 0

36a 1203329 1/4-20 PLAIN NUT 0
37 1600575 FINIAL NUT 0
38 1201007 10-24 X 3/4IN PHILLIPS TRS HEAD 0

39 5007497 SET OF 4 TIE RODS, WASHERS & 
BOLTS 0

39a 1202461 STAR WASHER (INCLUDED IN 5007497) 0

W
oo

dm
an

sP
art

sP
lus

.co
m



N/S 5836 BAFFLE  0

39b 1203226 1/4-20 HEX HEAD NUT (INCLUDED IN 
5007497) 0

39c 1601617 TIE ROD ONLY (INCLUDED IN 5007497) 0

40 1200436 STRIKER BOLT ONLY 0
41 5004024 PAWL ASSEMBLY (NO JAM NUT) 0
42 1200865 1/4-20 X 5/8IN PHILLIPS FLAT HEAD 0

43 5004244 SIDE DOOR HANDLE STUB W/ SHAFT 0

44 5004237 FRONT DOOR HANDLE STUB W/ 
SHAFT 0

45 1200889 1/4-20 X 1 1/2IN PHILLIPS FLAT HEAD 0
46 1200563 5/16-18 X 5/16 SOCKET SET SCREW 0

47 5004265 DAMPER HANDLE STUB W/ SET 
SCREW 0

N/S 4342 FALLAWAY HANDLE COMPLETE 0
N/S 1600620 CERAMIC HANDLE ONLY 0
N/S 1201294 HANDLE SCREW 0
N/S 1600650 HANDLE STUB 0
N/S 1201832 HANDLE STUB ROLL PIN 0
N/S 124 DEFIANT SCREEN 0
N/S 868 SET OF 4 SHORT (3IN) LEGS 0

N/S 5837 DEFIANT II & III FIREBACK AND BAFFLE 
KIT (BOX 1 & 2) 0

N/S 5833 REPAIR KIT BOX I - INCLUDES: UPPER 
FIREBACK AND LOWER FIREBACK 0

N/S 5836
REPAIR KIT BOX 2 - INCLUDES: UPPER 

BAFFLE, LOWER BAFFLE, LOWER , LOWER BAFFLE, LOWER
BAFFLE NUT & BOLT,

0

W
oo

dm
an

sP
art

sP
lus

.co
m


	Sheet1



